
Roll Groover 920

999-998-113.10Printed in U.S.A. Ridge Tool Company/Elyria, Ohio, U.S.A.
3/03

1

Main Components

14
16

2

3

46

43

44

15

Ref. Catalog
No. No. Description

1 40910 1/4″ - 20 x 3/4″ Cap Screw (3)
2 27402 1/4″ Flat Washer (4)
3 11173 Hand Pump
4 64877 1/4″ - 20 x 13/4″ Screw (4)
5 11203 1/4″ - 20 x 51/2″ Screw
6 11198 Pump Standoff
7 46860 Grease Fitting (4)
8 11058 Pressure Gauge
9 11093 Hydraulic Tee

10 11128 Bearing Retaining Plate
11 11283 1/4″ - 20 x 1/2″ Screw (3)
12 11088 Retaining Ring
13 11163 Angular Contact Bearing
14 49087 1/8″ Tee Handle Hex Wrench
15 11233 Clevis Pin
16 11268 Shoulder Screw
17 11048 Depth Adj. Gauge LT
18 54307 Drive Screw
19 11263 Spring Clip (Inc. Ref. 18)

Ref. Catalog
No. No. Description
20 11068 Key Slide (2)
21 49117 Depth Adj. Nut
22 49122 Compression Spring
23 11123 Depth Adj. Rod
24 49262 Depth Setting Decal
25 11208 3/8″ Swivel Connector
26 11213 Hydraulic Hose
27 11818 Cylinder (Inc. Decals)
28 49177 Retaining Ring
29 11118 Stop Pin
30 11168 Stop Pin Spring
31 11003 920 Main Housing
32 11248 Actuator
33 49152 Lock Ring
34 11073 Drive Shaft
35 11063 Roller Bearing (2)
36 11083 Internal Ret. Ring
37 11133 Grease Seal
38 11013 2″ - 6″ Drive Roll

Ref. Catalog
No. No. Description
39 11113 5/8″ - 11 x 73/4″ HX HD Bolt
40 11158 Pivot Shaft (2)
41 11223 Shaft Roller
42 11153 Torsion Spring RH
43 61042 Ret. Ring (3)
44 13198 Warning Decal Guard
45 61042 Ret. Ring (3)
46 11218 Guard Roller
47 11143 Right Guard
48 11078 Roller Shaft
49 11108 Needle Bearing (6)
50 11018 2″ - 6″ Upper Groove Roll
51 11138 Left Guard
52 11148 Torsion Spring LH
53 11238 Return Spring
54 46745 3/8″ - 16 x 11/4″ Screw (2)
55 34892 Set Srew 1/4″ - 20
56 11008 Upper Roll Housing

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

12
11

10

8

9

5

4

6

7

13 2625
24

17

23

22

2120

17

19

18

34

27

30
29

28

33

32

38

37
36

35

31

39

39

40

45

42

47

41

49

51

52 54

53

48

55

49
50

56



Ridge Tool Company/Elyria, Ohio, U.S.A.

Roll Groover 920

2

7

5

6

Base

12

2

4

13

14

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

Ref. Catalog
No. No. Description

1 61470 Rubber Button
2 11183 Lower Leg
3 50307 Spiral Pin
4 11178 Upper Leg
5 42575 #32 Transport Cart
6 11328 Hitch Pin, Transporter
7 11243 Pump Handle Assembly
8 59997 Stabilizer
9 11228 Base

10 11193 Hitch Pin
11 41735 Flat Washer 7/16″
12 11188 7/16″ - 14 x 1″ HX HD Bolt
13 11293 3/8″ Flat Washer
14 82915 3/8″ - 16 x 3/4″ HX HD Screw

1

11

10

9

8

3


